SERVICE DRAWING

PAGE 1

MODEL NO. HP2010N




SPARE PARTS LIST

MODEL NO. HP2010N

PAGE 1

ITEM PART NO. DESCRIPTION QTY NOTE
001 251425-3 - FLAT HEAD SCREW M6X22 1
002 192877-8 DRILL CHUCK S13 1
003 962151-6 RETAINING RING R-32 1
004 213301-9 DUST SEAL 20 1
005 152167-1 SPINDLE COMPLETE 1
006  323679-3 CHANGE RING 1
007  213458-6 O RING 34 1
008 *kk
009  253798-0 FLAT WASHER 13 1
010 961052-5 RETAINING RING S-12 1
011 226038-9 GEAR COMPLETE 39-49 1
012 *kk
013  226039-7 GEAR COMPLETE 9-19-41 1
014 *kk
015 263002-9 RUBBER PIN 4 2
016 156741-7 GEAR HOUSING COVER 1
017  152135-4 SHIFTER ROD 1
018  231249-3 COMPRESSION SPRING 5 1
019 411475-2 CHANGE LEVER 1
020 *kk
021 211043-9 BALL BEARING 807LLB 1
022  213002-9 DUST SEAL 8 1
023  241815-8 FAN 62 1
024 515143-0 ARMATURE ASS'Y 220V 1
025 911185-6 PAN HEAD SCREW M4X55 2
026  410772-3 BAFFLE PLATE 1
027 528147-3 FIELD ASS'Y 220V 1
028 681600-1 INSULATION WASHER 1
029 211028-5 BALL BEARING 627LB 1
030 263002-9 RUBBER PIN 4 1
031 253192-6 FLAT WASHER 14 1
032 181410-1 CARBON BRUSH CB-106 1
033  643605-9 BRUSH HOLDER 2
034 *kk
035 911143-2 PAN HEAD SCREW M4X22 5
036 911268-2 PAN HEAD SCREW M5X45 4
037 *kk
038  411900-3 SWITCH COVER 1
039 911124-6 PAN HEAD SCREW M4X14 2
040 645253-0 NOISE SUPPRESSOR 1
041  685700-9 SPONGE SHEET 1
042  911133-5 PAN HEAD SCREW M4X18 2
043  687031-2 STRAIN RELIEF 1
044  682516-3 CORD GUARD 9.3-85 1
045 665865-3 POWER SUPPLY CORD 1.0-2-2.5 1
046  159392-5 MOTOR HOUSING 1
047  855101-7 NAME PLATE HP2010N 1
050 651470-2 SWITCH STE210N-1 1
051  213105-9 O RING 11 1
400 252635-5 NUT M8 1
401 941202-8 FLAT WASHER 8 1
402  321059-7 DEPTH GAUGE 1
403  921472-5 HEX. BOLT M8X50 1




SPARE PARTS LIST

MODEL NO. HP2010N

PAGE 2

ITEM PART NO. DESCRIPTION QTY NOTE
404  924226-9 WING BOLT M5X20 1
405 273627-1 GRIP 1
406  763432-9 CHUCK KEY S13 1
407 *kk
408 410102-8 KEY HOLDER 1
500 122428-3 GRIP ASS'Y 1




